
 wwwcmadishmachines.com 

 
 

 
 
 
 
 

     
 

 
 

       

 
 

 
8 0 0 - 8 5 4 - 6 4 1 7  

FAX 714 - 895 - 2141
 

 C M A  D I S H M A C H I N E S  
1 2 7 0 0  K N O T T  S T R E E T  
  GARDEN GROVE, CALIFORNIA 92841 
 

MODEL CMA-181VL 
PARTS MANUAL 

Rev 1.00 

 

 

 

 



 wwwcmadishmachines.com 

TABLE OF CONTENTS 
MODEL CMA-181GW 

1. PARTS MANUAL .......................................................................................... 3 

1.1. INITIAL PARTS K IT ................................................................................................................. 3 

1.2. MECHANICAL DRAWINGS ....................................................................................................... 4 

1.2.1. Cabinet Assembly........................................................................................................... 4 

1.2.2. Heat Recovery System .................................................................................................... 5 

1.2.3. Door Assembly ............................................................................................................... 6 

1.2.4. Electrical Tray P/N 18613.00 ........................................................................................ 7 

1.2.5. Control Box Assembly P/N 18613.50............................................................................. 8 

1.2.6. Chemical Dispenser ....................................................................................................... 9 

1.2.7. Plumbing System Assembly ............................................................................................ 9 

1.2.8. Drain System Assembly .................................................................................................11 

1.2.9. Drain Pump ..................................................................................................................12 

1.2.10. Wash System .................................................................................................................13 

1.2.11. Rinse System .................................................................................................................14 

1.2.12. Wash Pump Assembly ...................................................................................................15 

1.2.13. Rinse Pump Assembly ...................................................................................................16 

1.2.14. Heater Assembly ...........................................................................................................17 

1.2.15. Drain Valve...................................................................................................................18 



Parts Manual    

MODEL CMA-181VL PARTS MANUAL Rev. 1.00B  Page  3 

1. Parts Manual  

1.1. Initial Parts Kit 

 

 

P/N DESCRIPTION Qty 

15504.00 Motor Contactor, 2-Pole 20 Amp 1 

15504.50 Heater Contactor, 2-Pole 35 Amp 1 

00501.00 2-Minute Timer Motor 1 

00631.00 Ice Cube Relay 120 V 1 

41015.00 Solenoid Valve ıò 120V 1 

15523.00 Rocker Switch Start Momentary 1 

00421.89 Rocker Switch Drain 1 

15524.00 Rocker Switch Power Maintained 1 

00556.10 Reed Switch 1 

03623.00 1/2ò Vacuum Breaker Repair Kit ï Watts 1 

04113.00 L1X/L1-C Drain Valve 120V 1 

00206.70 Pump Seal Kit 1 

13417.89 Heater Thermostat 1 

17523.60 High Limit Switch 200°F 1 

00411.00 Microswitch 1 

03203.01 Dual Temperature Display Kit 1 

00738.15 Solenoid Coil JE 115V/60Hz 1 

00404.82 Motor Mini Contactor  1 



Parts Manual    

MODEL CMA-181VL PARTS MANUAL Rev. 1.00B  Page  4 

1.2.  Mechanical Drawings 

1.2.1. Cabinet Assembly 

 

ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

 ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

1 1 02816.00 CMA-181VL Left Side Cover 11 1 02104.90 Pressure Switch Bracket 

2 1 02815.00 CMA-181VL Right Side Cover 12 4 01146.00 ^Leg 6" 1/2 -13 Thread 

3 1 02806.00 CMA-181VL Top 13 1 13463.10 Liquid Level Switch  

4 1 14510.00 Scrap Basket for CMA-180UC 14 1 01513.00 Detergent Injection Hole Plug 

5 1 02817.00 CMA-181VL Front Panel 15 1 00752.00 Detergent Injection Hole Plug Gasket 

6 1 02835.00 CMA-181VL Rear Cover 16 1 00912.00 1/4ò-20 Nylon Lock Nut 

7 1 02805.00 CMA-181VL Body 17 2ft 03705.84 Control Box  Gasket for CMA-180UC 

8 1 02828.00 CMA-181VL Slow Start Motor Relay 18 1 03204.50 Thermo well Ass'Y Cma-180UC (Wash) 

9 4 13001.26  CMA-44P Drain Support Bracket 19 1 03415.00 Chemical Bulk Head 

10 2 02100.41 UC 50e Pressure Switch     

 

 



Parts Manual    

MODEL CMA-181VL PARTS MANUAL Rev. 1.00B  Page  5 

 

1.2.2. Heat Recovery System 

 

 

 

ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

 ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

1 1 02801.20 Cross Flow Blower Bushing 9 1 02810.00 CMA-181VL Fan Housing 

2 1 02801.10 Cross Flow Blower 10 1 02807.00 CMA-181VL Return Vent 

3 1 02808.00 CMA-181VL Intake Vent 11 1 03107.54 Flexible Hose 1/2" X 2 3/4" 

4 1 02809.00 CMA-181VL Diverter Bracket 12 1 03107.55 Flexible Hose 1/2" X 9 1/2" 

5 1 02401.08 CMA-181VL Condenser Coil 13 4 03101.45 Hose Clamp #4 

6 1 02840.00 CMA-181VL Back Inner Gasket 14 1 02819.00 CMA-181VL Back Brace 

7 1 02801.40 Cross Flow Blower Fan  15 1 02811.00 Fan Motor Mount 

8 1 02801.30 Cross Flow Blower Motor      

 



Parts Manual    

MODEL CMA-181VL PARTS MANUAL Rev. 1.00B  Page  6 

 

1.2.3. Door Assembly 

 

 

 
 

ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

 ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

1 2 00940.50 10-32 x 3/8 Truss Head Screw 7 2 02100.80 Door Rod Slide 

2 2   8 2 02821.50 CMA-181VL/L-1C Door Rod 

3 1 00556.60 Reed Switch Magnet Only - ISI 9 2 02823.00 CMA-181VL/L-1C Door Rod Washer 

4 1 02814.00 CMA-181VL Door Handle 10 2 05913.00 L-1C Door Spring Arm 

5 1 02813.00 CMA-181VL Door 11 2 05932.00 Energy Mizer L-1C Door Spring 

6 4 02100.79 Phillip Panhead Screw 6 x 3/8     



Parts Manual    

MODEL CMA-181VL PARTS MANUAL Rev. 1.00B  Page  7 

1.2.4. Electrical Tray P/N 18613.00 

 
 

ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

 ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

1 1 14504.00 Electrical Tray for CMA-180UC 8 12 00927.00 8-32 Nylon Lock Nut 

2 1 14408.86 Timer Assy 3 Min for 181VL 9 1 13426.60 Ground Block 

3 1 15504.00 Motor Contactor, 2-Pole 20 Amp 10 2 00965.00 6-32 Lock Nut 

4 1 15504.50 Heater Contactor, 2-Pole 35 Amp 11 1 00401.85 3/4ò Conduit Connector, Straight 

5 1 15520.50 Power Block, 3-Position 12 9 00400.85 3/4ò Conduit, Sealtite 

6 2 00438.00 Snap Bushing, Universal 13 1 13304.61 HT Plumbing Bracket 

7 2 01001.00 6-32 x 1ò Panhead Screw  14 1 13012.15 Contactor 5kW GLX 120V 

     15 1 00501.00 Timer Motor 

 



Parts Manual    

MODEL CMA-181VL PARTS MANUAL Rev. 1.00B  Page  8 

1.2.5. Control Box Assembly P/N 18613.50 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

 ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

1 1 15520.00 Power Block 12-Position 13 5 00927.00 8-32 Nylon Lock Nut 

2 3 00631.00 Ice Cube Relay 120 V 14 6 00911.00 8-32 x 1/2ò Panhead Screw 

3 1 03203.01 Dual Temperature Display Kit 15 1 00556.10 Reed Switch 

4 1 03202.60 Thermometer Transformer 16 4 00917.00 8-32 PM Nut 

5 1 02812.00 CMA-181VL Panel Facia 17 2 03705.82 Sponge Strip 

6 1 15523.00 Rocker Switch Start Momentary * 18 2 03202.66 Thermocouple 

7 1 00421.89 Rocker Switch Drain Momentary * 19 2 00971.10 4-40 Nylon Lock Nut 

8 1 15524.00 Rocker Switch Power Maintained * 20 1 03485.00 Switch Guard (Undercounter)  

9 1 13426.50 Ground Block 21 1 02825.00 CMA-181VL Panel Label  

10 1 00438.00 Snap Bushing, Universal  22* 1 00630.50 Timer Relay  120V 

11 2 01001.00 6-32 x 1ò Panhead Screw  23* 1 00630.40 Extension Timer Relay 120V 

12 2 00965.00 6-32 SS Nylon Lock Nut      

                                                                                                        * Effective January 2017                                                             



Parts Manual    

MODEL CMA-181VL PARTS MANUAL Rev. 1.00B  Page  9 

 

1.2.6. Chemical Dispenser  

 

 

 

ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

 ITEM 
NO. 

NO. 
REQôD P/N DESCRIPTION 

1 2 00816.00 Peri Pump Gear Motor (GL-C/GW-100) 9 4 00820.06 Circuit Board Standoff 

2 2 00818.00 GL-C/GW-100 Peri Pump Cartridge 10 4 00820.07 Circuit Board Standoff Cap 

3 2 00839.00 GL-C/GW-100/UC180 Sqz Tube Clear 11 2 13826.00 4-40 X 5/8 Pan Head Screw 

 2 00835.30 GL-C/GW-100/UC180 Sqz Tube Black 12 2 00820.50 Circuit Board Stand-off Bushing 

4 2 00815.00 GL-C Peri Pump Complete 13 2 00971.10 4-40 Nylon Lock Nut 

5 1 00821.10 GL-C/GW-100 Transformer   14    1 14508.00 UC180 Peri Pump Box 

6 2 00820.45 Circuit Board Connector 15 1 14585.73 Dispenser Splash Shield 

7 2 00820.00 GL-C/GW-100 Peri Pump Circuit Board  16 1 14585.68 Dispenser Switch - UC 180 * 

8 4 13826.47 4-40 x 3/16  Phil Pan Head Screw  17 1 00631.00 Ice Cube Relay 120 V * 

 

 *Effective April 2018 

 


